Doncaster & Bassetlaw Hospitals NHS Foundation Trust Medicines Formulary

Section 7.3: Contraceptives

Combined Oral Contraceptives Ethinylestradiol 30micrograms and Levonorgestrel 150microgram Tablet

Progestogen Only Contraceptives Desogestrel 75microgram Tablets

Emergency Contraception Levonorgestrel 1.5mg (Levonelle) Ulipristal 30mg Tablet (ellaOne)

For further information on contraceptives see the Faculty of Sexual and Reproductive Healthcare (FSRH) <u>website</u>

Approved by Drug and Therapeutics Committee: February 2018 Review Date: February 2022

Prescribing guidance:

Is available through the Faculty of Sexual and Reproductive Healthcare (FSRH) via <u>http://www.fsrh.org/pages/clinical_guidance.asp</u>

For the BNF section tabling the combined oral contraceptive preparations via <u>https://www.medicinescomplete.com/mc/bnf/current/PHP4894-oral-low-and-standard-strength.htm</u>

KEY: ^[UL] Unlicensed Preparation; **Drug** – first line choice; **Drug** – hospital only; Drug – **Amber** (TLS), **Drug** – Red (TLS), see <u>http://medicinesmanagement.doncasterccg.nhs.uk/</u>